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SPECIFICATION

Part Name
Part Number

@8

57

¢ \l Ny
(Ref.)

-y
o

g/

° J
¥
27(Ref

Electrical Properties
Frequency Range
Impedance
V.SWR
Gain
Polarization
Radiation
Electrical Wave

Mechanical Properties:
Cable
Antenna Cover
Antenna Base
Color
Operation Temperature
Storage Tempersture

2.4GHz Antenna
100SPR-A

2.4~2 5GHz

50 Ohms nominal
2.0 (Max.)

1.6dbi

Vertical

Omni

1/4 3. Dipole

RG-178
Polyurethane (TPE)
Polyurethane (ABS)
Black

20°C~+65T

B0 C~+75C
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RETURN LOSS Test Chart
2684/11/81 Mon 8:53:89

[ER 511 LOG MAG REF @8.888 db  18.888 db/
I“"TFH‘ b L LY 1 i
] T ! g T —79.381 a8 ! '
Cor ; i
i = ;, e g
B fesis oo s W Fioe e o =
START 2GHz [ 8.88 dBm] STOP 3GHZ |
_.CH1 MARKER LIST
1: 2.488 BABGHZ ~18.318 dB
2: 2.458 BABGHZ -33.873 dB
3: 2.588 BBBGHZ -19.333 dB
4:
-
G:
7 =
B:
L
1d:




V.S.W.R Test Reslults

2884/11/81 Mon 8:53:43
S11 SWR REF  1.868 1.08688 /

Cor
START 2GHzZ [ 8.868 dbm] STOP 3GH=z
__ CH1 HARKER LIST
2.488 BEBGHZ 1.295
2.458 BABGHZ 1. 847
2.088 BABGHZ 1.231
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Advance Data Technology Corporation ﬂmﬁ ﬁﬁ,ﬂ-ﬂ M,‘;Lﬂ,.

. ﬂ 5{ Fiwa 'ia Lab - Ko 19, Hwa Ya 2nd RD, Russhan, Taoyuan, Teman, A.0C Tal {03 3163233 Fax {03) 318-3050
z: -4 Tayusn Lab - 13-1 Lane 15, Wen Shan Jrd 5L, Kusishes, Taoyuan, Tawan, R.OGC Tal {08 327-0800 Fax (205 327-0882
ADT CORP Msnchu Lab 81-1 Lubaokang, Bh Lin, Wuleng Tseen, Chunglin, Msinchu, Tawan, B.0.C. Tel (03] G83-6343 Fax {03) 553-8342

Brand / Madel ; WBC-05BK-CO01
Remark : ANT E1

Tested by : LAWREMNCE

EUT description :

Location: RF Chamber3 Date:  2004110/28 Time; 19:47:06
Temperatuer ('C): 25 Humidity (%): 75 Approved by
T _H\ o
?\\““‘-\. '}
g )\,\:\ G
— i
-||:|
- s
- |
180— I!I 1 1 ]I A0
— : Max. deg & * Unit: dBi
Frequency (MHz) :  2450.00 Antenna Polarity :  Horizontal Average Gain (dB) : -1.25
Maximum Gain (dB) : 2.52 Maximum Gain (degree): 276
Minimum Gain (dB) : =-32.19 Minimum Gain (degree) : 360

CAntenna Pattern W3, I\Graphhl 02910290002, png




A Advance Data Technology Corporation Mﬁ.,ﬁ ﬂmﬁﬂiﬁ;ﬂ_ m!m
p W
v/ Cr

Hwa ¥a Lab - Mo 1B, Hwa Ya 2nd RD, Kuestan, Taoyuan, Taman, BLOUC. Tl (03] 318-3232 Fax {03) 3718-5050
Taywan Lab - 13-1 Lane 15, Wen Shan Jrd 5L, Kusishas, Tagyuan, Tawan, RO.C Tel {03 327-0810 Fax (23} 127-0882
ADT CorRm Hansu Lab 81-1 Lukaokeng, Bih Lin, Wikeg Teesd, Chiingin, Hanesi, Tarwan, B.0OC Tal (03} 505-5343 Fax (0% 553-5340
Brand /' Madel : WBC-05BK-C0D1
Ramark : ANT H
Tested by : LAWRENCE
EUT descripfion :
Location: RF Chamber3 Date: 2004/10/20 Tiree:  19:40:38
Temperafuer ("C) 25 Humidity (%): 78 Approved by

e
e 3
RSO
iy o b
T T ks
o i L\ G
1Er TS W e
e R, 2 G T

e

7
TR
SH

| — : Max. deg i * Unit : dBi

Freguency (MHz): 2450.00 Antenna Polarity :  Vertical Average Gain (dB) ;. 1.36
Maximum Gain (dB) :  2.12 Maximum Gain (degree): 87
Minimurm Gain (dB) : 0.52 Minimum Gain (degree): 177

CoAAsntenna Pattern V3, INGraph 102901 0290001 .png




Amitel ELS30

TPEE
63 Shora D polyeiher-esiar elasiomer

properties LiFits S Typical data Tes! mathods
Dry

Density olem? 1,23 50 1183

Flammability IS0 127004

Burring rate AT T =

classification - FH-1

Moisture absorption 50 82

at equilibrium in air (25°C/50%RH) o 0.2

after satwration in waler 23°C % 0.6

Mechanical properties

Hardness Shore D . 63 150 868

Tensile modulus (at 1Trmm'min) MPs 330 IS0 527-1

Tensile strengih (at 50 mm/min) MPa 30

MNominal strain al break % 350 I50 5271

Tensile siress at 59 strain MPa 11,5 150 527-1

Tensile stress at 10% strain MPa 15,9 150 527-1

Tenslle stress 8t 50% strain MPa 17,3 IS0 5271

Tear strength Graves kMl 145 DIN 53515

lzod notched impact strength 23°C kulm” NE IS0 180-14

lzod nolched impact stremgth -30°C kudim? 4 IS0 160-14

Charpy nolched impact strength 23°C A HBE IS0 779764

Charpy nolehed impact strength -30°C kJim® 12 IS0 178724

Tenslle impact strengih LA - IS0 @256

Melting lemperalune = 212 IS0 3146

Melt mass-flow rate (240°C/2160g) .
Vicat softening temperature - 10 M s 200 IS0 3206
Vicat softening temperature -50 N c 125 IS0 306
Deflection temp. under load - HOT-B C 115 IS0 75-2
Coefl.of lin. therm. expansion (parallel) E-41K 1.4 DIN 33752

Elecirical properties

Electric strength K Vimm 22 IEC 60243-1
Relative permittivity at 1kHz . 4.4 IEC &0250
Loss factor at 1 kHz E-4 160 IEC 60250
Comparative tracking index ") 600 IEC 60112
Yolume resistivity Ofvm.cm 1E+14 TEC 80093
Surface resistivity Qhm 1E+14 IEC 60083

N5 N Bk (ouchive frac )

1} Speciman acconding fa S50 14810 (CampanT),
i Typical valres for mehvre’ codoved maderials fisnfess innicaded aifrerarss)

Amitel is a3 reg siered trademak of DM DEH

@



(FMFI] Cosmponent -Plastscs E47740

DSH EMGIMEERIMG PLASTICS B V
FOSTHUS 43 4130 A& SITTARD THE HITHLRELAMDS

Material Designation: ELA30, EM&30
Product Description: Thermoplastic Elastome’ {TPE]. Polyester designated “Amitel furnished as periets

Color Min. Thick (mm} Flame HWI HMAI RTI RTI RTI IEC TEC GWFI

Class Elecz, IMP Str GWIT
MC_BE 1.5 HB - - - - - - -
ETLi= HY TR - bd95: - IEC BP:-
Undereriters Labarataries Ine 80 TEHA2-001

LSS small-icale tes? dats docs no? riain to Building materialy, fursdihings amd  elated contenta, UL 948 amall-scsle Tex® data iz

intended solery for determining the flamm-ability of plastic materials wed in components and III""'I 11' end - precuct devices snd
appliances, mhere the scceptabllity of the combination is detersined by U



E%%ﬁ%l&{%ﬁrﬁﬂéﬂ
CHI MEI CORPORATION ORIGINAL

[ Heme Office- 55-1, San Chia, Jen Te TEL: (062663000 FAX: (D6)25E5555-7

Tainsn Coonty, Tarsan
[ Taipei Cifice: Bth F1., Chi Mei Cldg.. TEL: (D22 N14ia1 FAX: (B2)2361 6300

Mo §, AR West Rioad
Taipei, Tawarn,

033271860

4La0%5137
e AR

Fhysical Properities
EFA8 : P4D533

Tesr Meihod
1'Ir‘.r M £ Lol v TR ASTH R
Pa-7654 4056)02]
Teasile Stresgth (kpfea2) Ereck 0 638 100,00
ol B 5 B )
Teasile Strespik (kpfcaZ) Yield D 638 390.00
GIE- X o
'#-;;i le Elongation ¢ % ) 0 638 36 .00
lzad lmpaci Sirengih [ kg.cmfca } 0 256 16.40
R
Mely ladex (/10 min)® 0 1238 5.48
B W £




Test Report

WGJ COMPANY LTD,

NO. 5, TING FU 5 TH STREET.

TAOYUAN HSIEN, TAIWAN

The following merchandise was (were) submitted and identified by the client as :

Type of Product

Style/Item No
Sample Received

Report No. : CE/2005/43135

KWEI SHAN HSIANG, Date : 2005/04/22

Page :1of 4

DSM ARNITEL TPEE
EM400, EM460, EL550, EL630, EM740
2005/04/15

Testing Date 2005/04/15 TO 2005/04/22
Conclusion The test results of Pb, Cd, Hg, Cr+68, PBB and PBDE for

the submitted sample which is comply with the
requirements of RoHS (2002/95/EC).

-M?AWM LT,

Tre contert of this PDF file is In accordance with the orl

without prior written permission of the Company

S8 TANAN LUMITED NO. 138-1, Wu Kung Road, WuKu Industaal 2ons, Taipei county, Taiwan.
1{888-2) 229939391’(988-2) 27953237 wew SHE COMLbw

gnal Issued reponts for reference only. This Test Repart cannot be repraduced, excent In ff,
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Test Report

WGJ COMPANY LTD.

NO. 5, TING FU &5 TH STREET. KWEI SHAN HSIANG,

TAOYUAN HSIEN, TAIWAN

Test Result

PART NAME NO.1

Report No.
Date
Page

: CE/2005/43135
: 2005/04/22
c20of 4

WHITE PLASTIC PELLETS (PLEASE REFER TO THE PHOTO

PBBEs(PBDEs)(Polybromin
ated biphenyl ethers}/Sum

of above

ATTACHED)
PASS
Test Item (s): Unit Method MDL Rgos'“llt g
Monobromobiphenyl % 0.06005 N.D, -
Dibromobiphenyl % 0.0005 N.D. -
Tribromobiphenyl % 0.0005 N.D. -
Tetrabromobipheny! % |With reference to 0.0005 N.D.
Pentabromobipheny! % |USEPA3540C or 0.0005 N.D, -
Hexabromobiphenyl % g:iiifj ;g}?éﬁi?g%igas 0.0005 N.D, _
Heptabromobiphenyl % |LC/MS or GC/MS. 0.0005 N.D. -
JOctabromobiphenyl % |(prohibited by 2002/95/EC| 0.0005 N.D. -
Nonabromobiphenyl % |(RoHS), 83/264/EEC, and 0.0005 N.D. -
Decabromobiphenyl % |76/769/EEQ) 0.0005 N.D. -
Total % - N.D. 0.1
PBBs(Polybrominated
biphenyls)/Sum of above
Monobromobiphenyl ether % 0.0005 N.D. -
Dibromobiphenyt ether % 0.0005 N.D. -
Tribromobipheny! ether % 0.0005 N.D. -
Tetrabromobiphenyl ether % |With reference to 0.0005 N.D. -
Pentabromobiphenyl ether % NISEPA3540C or 0.0005 N.D. -
Hexabromoblipheny! ether % [USEPA3550C. Analysis was| 0.0005 N.D. -
Heptabromobiphenyl sther % |performed by HPLC/DAD, ™" 0,0005 N.D. -
Octabromobiphenyl ether % |LC/MS or GC/MS. 0.0005 N.D. -
Nonabrormobiphenyl ether % {(prohibited by 2002/95/EC 0.0005 N.D. -
RoHS), 83/264/EEC, and
Decabromobipheny! ether %  176/769 /EEC) 0.0005 N.D. -
Total % - N.D. 0.1

The content of this POF file is in accordance with the original Issued reports for reference only. This Test Report cannot be reproduced, except In fl,
without prior written permission of the Company

G5 TAIWAN LIMITEL

NO. 136-1, ¥¥u Kung Road, WUKU Industtlal Zone, Taipei county, Tatwan.

1(886-2) J2883038 f{6E6-2) 2208-3237 www.sgs.com.iw




Test Report
WGJ COMPANY LTD. Report No. : CE/2005/43135
NO. 5, TING FU 5 TH STREET. KWE] SHAN HSIANG, Date : 2005/04/22
TAOYUAN HSIEN, TAIWAN Page :30f4
PASS
Result Limit of
Test Item (s): Unit Method MDL NO_“I ROHS.
Chromium VI (Cr+6) ppm {UV-VIS after reference to 2 N.D. 1000
. US EPA 3060A.
Cadrmium (Cd) ppm [ICP-AES after reference to 2 N.D. 100
EN 1122, method B: 2001
or other acid digestion,
Mercury (Hg) ppm |ICP-AES after reference to 2 N.D. 1000
1JS EPA 3052 or other acid
digestion.
Lead (Ph) ppm (ICP-AES after reference to 2 N.D. 1000
US EPA 3050B or other
actd digestion.
(1} N.D. = Not detected (<MDL)

NOTE:
“ 7 (2) ppm = mg/kg

(3) MDL = Method Detection Limit
(4) " --- * = Not Applicable
{5) " - " = No Regulation

The contert of this PDF file is in accordance with the original lssuied reports for reference anty. This Test Report cannot be reproduced, except in full,

without prior written permission of the Company

BG5S TABMAN LHITED MO 136-1, Wu Kung Road, Wk Industrial Zons, Talgei county, Taiwan,

1{BH6-2) 22993939 f{BB6-2) 22093237 wwvav.sgs.com tw
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Test Reﬁnrt

WEJ COMPANY LTD. Report No, : CE/2005/43135
NO. 5, TING FU 5 TH STREET. KWEI SHAN HSIANG, Date - POO5/04/22
TAOYUAN HSIEN, TATWAN Page P

Th& cordart ef o FOF il 15 |7 sccordanes win (he cogmal ssued repars for referaree Gy This Tes! Reasd cennet De neproduced, scept in i,
williad i weillen parmisgion o e Compary

R AT D T, W g Foed, WL | ndustiial Tere, Talml county, Tawer,
3 T ety W 150 o b
|




intertelk E*leli2

Page' faof2
Report No. 0416960
Date | Oot, 29, 2004
TEST REPORT
AFPPLICANT
CHI ME{ CORPORATION

No, 59-1, San Chia, Jen Te Shiang,
Tainen County, Taiwan, §.O.C.

SAMPLE DRSCRIPTION
One {1} group of submitted samples said to be :
Product Seecription  ;: ACRYLONITRILE-BUTADIENE-STYRENE COPOLYMER

Style/liem No. ! POLYLAC PA-70%
Color : NATURAL

Date sample received @ Qot. 19, 2004
Date teat siarted 1 Oet, 21, 2004
TEST CONDUCTRD

As mzuemsd bytlw applicant, for details please refer to attached page.

---------------- et Bk se et o i i S AR R R RN R R RS ek ikl e e i

Prepared and checked by :

For Intertek Teating Services

Taiwar Limited

Jacob Lin ‘This report shall not be

Qeneral Manager L reproduced except in fuli,
without the written approval
of the laboratory.

Intertek Testing Services Talwan Lid.
BF ., No. 422, Ruiguang Rd., Neihu Diswrict, Talpe! 114, Taiwen, RO.C.
e B3 g Top g 2
148N AR B42INON
Tol: (+850-2) 6002-2668 - 2767-8885 Fac (+886-2) 6602-2410




-
Iva('4 Labtest
Page ' 2 of 2
Report No, C416960
Date : Oct. 29, 2004
TEST CONDUCTED
4A) Test result summary :
Besult (ppm)
Submitted samples
Cadmiiim (Cd) content ND
“jLesd {Pb) content ND
- [Mercury (Hg) content ND
Chromium VI (Cr®") content ND
PBBEs/PRDES ND
. Remarks: ppm. = Parts per million
ND "= Not detected
{8) Test method :
 Teating item | | Texting msthod Bspasting o
s - T TWith referehos to BN 1135, byaeidaimm
: {Cadmium {Cd) cantent and determined by ICP-OES | Zppm
With raferenoe s;o USEPA 30505, by mﬁ
et T BT liml {(Eblcontest . .. . e w WCP-OBS 3ppm
Iumury (Hg} content rowave diwsimu and.ﬁetermmed by 2 ppm
ICP-OES
With reference to USEDA 3060A & 7 196A,
Chromium VI {(C1%°) content by atkaline digestion and determined by 1 ppm
_ UV-Vis - -
i - With reference to USEPA 35400, by solvent
PERs/ PEDES extraction and determined by GC-MSD 10 ppm

Remark R_eporting)imit - Quant:taucn limic otmmljme in mmp&e sofution

- END -

intertek Testing Services Talwan Lid,
8F., No. 423, Ruiguang Rad., Nelhu District, Taipel 114, Taiwen, B.0.C,
HAEERR RO KK S
1148 & ARBSEB423008
Tal: (+888.2} mm - ATO7-BRBS Fax: (+88G-2) GB02-2410




SGS

Test Report
CAHLR L ERH RS A& « CE/2005/2560
500 LM BT RIS5175% GET] 1 2005/06/01
RTMRES 7R BRI BRI AR
B34 1 C680)
& o ﬂﬁ : 2 :
BN r 2005/03/26.
jLer 4 E] t 200503425 TO 2005/04/01
MRME
MU K01 r FEAABOLEIMARA)
' ¥ 3
WY N- o W L P T e
) 17 ppm [RMUS €PA 7196A43060A% H: N.D.
i ppn | EN1122 FiEB:2o0l M XRAM N.D.
Klord MEXKSEEE TR
18 K (1CP-AESHE& $-9%
#. pp=  |[HEW. US BPA 3052 sk s 2tk K ? X.D
AL AU ELETHIHL
H R 1CP-AES) S o3
I wpe (#A# US EPA 3050B i %M 2 €5.9
' MILF . AR SEET M
A 4 P~ AES) M4 B

&1t (1) N.D. = Mor ditented. (OML) / Aibsh (1840584 M)

(2} vpm = wg/kg .

F A

(3} DL~ ¥ethod [wteayion Limiv (450 infR{b)

nw
'hundcn behelf of
9GS TAIWAN LTD.
ﬁw’m;hﬁnryuvhw s-mup-i—tdmm‘ Abyt s )
!rmﬁmz P TR JW"Z‘:"%EZ’% _Ju@vgﬁmﬂﬁ%& m:»an: o iTN4y

s‘sﬂmﬂ&nh P Do 2294338 13882 2R

eve PR3y Chpsan Yoad Wi indvsiial Zoow, Talee! Covety. Towan, S S IE R BN Y D A NI
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